
Portix King Platform Bed
Lit plateforme 2 Places King Portix

Cama 2 Plazas King Portix



2



#07

#17

#13

#15

#01

#02

#16

Front and Back Rail / Rail Avant et Arrière / Riel Delantero y Trasero

Side rail / Rail latéral / Riel lateral

Right foot / Pied droit / Pata derecha

Left foot / Pied gauche  / Pata izquierda

02

02

02

02

Central support / Rail Central / Apoyo Central 01

Central foot / Pied Central / Pata Central 03

Slats / Cadres de lit / Parrillas 02

3

#2

#1

#1

#2 #7

#7

#7 #13

#13

#17

#17

#15

#16

#16

#00 01Hardware pack / Ferrures / Paquete de herrage



HARDWARE LIST LISTE DU MATÉRIEL LISTA DE HERRAGE/ /

Philips screwdriver / Tournevis philips /
Destornillador estándar

Not supplied / Non fourni /
No incluido

A 08

B

C

08

08Nut ( Ø 1/4") / Écrou/Tuerca

Headless Bolt (Ø1/4"x65mm)/ Boulon Sans Tête / Tornillo Sin Cabeza

Half Moon Washer Nut ( Ø1/4"x9mm) / Écrou Rondelle Demi-Lune / Tuerca Arandela Media Luna

D 08Screw (Ø1/4"x50mm) /Vis / Tornillo

E 04Wood Dowel  (Ø10 x 40mm ) /Cheville en bois / Clavija

F Screw (Ø7x60mm) /Vis / Tornillo 06

G 08

Screw (Ø4x35mm) / Vis / TornilloH 52

I 02

Allen Wrench /  Clé Allen / Llave Allen

J 08

K 01

Wood Dowel  (Ø10 x 30mm ) /Cheville en bois / Clavija

Screw (Ø3,5x16mm) / Vis / Tornillo

Corner / Coin / Córner

Wrench / Clé / LlaveL 01

M 02Screw (Ø3/16 x 1.1/2) / Vis / Tornillo

N Nut ( Ø 3/16") / Écrou /Tuerca 02

O Washer ( Ø 3/16") / Rondelle /Arandela 02

5



E

1. E

E

E

E

#13

#13

PLEASE ASSEMBLE ON A PROTECTED SURFACE TO AVOID DAMAGE.

VEUILLEZ VOUS MONTER SUR UNE SURFACE PROTÉGÉE POUR ÉVITER TOUT DOMMAG

ARME SOBRE UNA SUPERFICIE PROTEGIDA PARA EVITAR DAÑOS.

2.
A 08

Ø1/4 x 65mm

A
A

A
A

#17

2x

MAKE SURE TO SCREW THE HEADLESS BOLT ALL THE WAY
ASSUREZ-VOUS DE VISSER LE BOULON SANS TÊTE AU COMPLET

ASEGÚRESE DE ATORNILLAR TOTALMENTE EL TORNILLO SIN CABEZA

A

A

E 04
Ø10 x 40mm

6



3.

4.

D

K

D
D

DD#17

#2

2x

B+C+L

B+C+L

B+C+L

B+C+L

B+C+L

B+C+L

B+C+L

B+C+L

B

C

08

08

Ø1/4x9mm

L 01

Ø1/4

2º

L

#13B

C

1º

#13

D

K

08

01
Allen Key

Ø1/4 x 50mm

#1

#13

#13

7



F

K
F

K

F

F

K

F

F

K

F

#15

#7

#7

#7

F

K

06

01
Allen Key

Ø7 x 60mm

5.

6.

#8

I 02

Ø3,5 x 16mm
J 08

I

I

J

J

J

J

J
J

I

8



G

G

G

G

G

G

7.

G 08
Ø10 x 30mm

G

M

N

02

02

Ø3/16 x 1.1/2

O 02

Ø3/16

Ø3/16

8.

M

N

O

M

N

O

M
M

O

N

#15

#15

9



H

H
H

H
H

H
H

H
H

H
H

H
H

H

H
H

H
H

H
H

H
H

H
H

H
H

H

H
H

H
H

H
H

H
H

H
H

H
H

H

9.

#16

#16

Ø4x35mm
H 52

G

#16

G

H

H

#16

H

HG

HH

G

G

max.200lbs

max.200lbs

10



11




